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Density and Unt Weight of Sodl in Place by the Sand-Cone Method - ASTM D 1556

Comipanmy: 5, b o Layer NO:; M-0.5
Deserigtion - IR-F16 rer Thickness: FOT 16
Station Represented ; (376+000) (376+0B0)M-0.5 Sample Date : 11/3/2023

Muodified Proctor Testing Results

M. Diry Diensity, _ . :
prvifem’ Opfionum Moistars Costent, % | Dogres of Compaction Reguired , % | Bulk Density of Spocificd Sand, g
211 T8 B 1,480
Compaction Testing Results & Calcukations

Hele Mo i 2

Lt A7E+000 | FTR4050
Wi ol Sand belisre Test, pm G500 E0I0
W, ol Samd Afier Tost, gm 2810 2430
Wi i Sand in Cong + holo, g0 3650 35Tl
Wi ol Sand in Cone 1358 1356
W, af Sanid & hale, gm 2354 2234
Valume of the Hole, cm’ 1591 15089 ]
Wi al Sl from Hole, gm 3440 Iazn
Bulk Density of Soil, gmiem’ 2160 2,160
Ministure Costent, T B L]
Dry Deensity, gmicm’ 2.046 2075 =)
Compaction, (%) ar.oie 96.3%
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1,0.T was med- out by material engineer lor baoth contractor and GARE
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2-Resultt report aftched and acceptable with project specfications.

1-The Compaction Test Result F.O.T. [ASTM D 1556) Is Approved.
3-Final agprenal vt 0 abowe mentoned commentt
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[t e,
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Wi e S e Do = ke, e 359 ki IT20
1452
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Dersity and Linit Weight of 508 in Place by the Sand-Lane Mathiod — ASTM O 1556
Compy: oy 8 Layer HOE -1
Descripion © RFIS rev-1 jarger Thitkness! FoT 14
Sraticn Hepresenbed : [ATESED) [ITELTI0IM-1 sampbe Dake : 112023

Modified Proctor Testing Resulls

s Dy Dherity. 3 ! _ : _ _ :
pa— Cptimum Maisture Content, % | - Degres of Compaction Required , % | Bulk Demity of Specificd Sand, gmicm
21 1.7 GEag 1.480
Comprction Testing Raulis & Caloulalbns

Hale Mo i a 3

tatinis a7g+se0 | a7E+B30 | ATE+GE0

Wi ol Sand befees Tesi, g5 1500 Pl B0

wir of Sasd After Test, pm 3720 O bl el

Wi ol Sand in Cone ¢ haks, gm 3T 3800 500

Wit off Sand in Cone 1338 1436 1336
Wi of Sand = hele, gm Fed Fhd 2344
Valume of the Hale, e 1845 1530 1584
W of Soil from Hale, gm 3515 ane 3430
Bulk Density of Soil, gk’ 2.998 21TE 2166
pdoisture Conteal, % & & &
Dry Diensity, gmiem’ 2074 2 053 2043
Campaction, (e} 4. 7% o7.8% 67.3%
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Supplior Mame ELSEWY Arablantn
PR WPECT, & TESTING BEFOAT 6T LT
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Reference Phiotos Mo e Cther
em Discriphion imt Ouantity Arcival Dabe Mote
1 SAND COME TEST NUMBER 1 12/3/2023
2
3
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|Camments by Eng. Mazen Eszamy [SPECTRUM)

| Comenents byt Eng. Alaa Abd-Allati [ER)

1-The Comgaction Test Result F.0.T, [ASTM D 1556} i Approved.

Considtant

1.E.0.T was carried- out by material enginecr for both contracior and GARE

2-fhesuins report attached and acceptable wilh projiot spetifeation,

3-Finyl approval s subject to shave mentionsd commants.

APPROVAL STATUS
[Drpamiation Wame | Sign ]I::u:c A-AWC-R
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Station Represented = [376+420]) (376+580)M-1.25 samle Dite - 11732023
Modified Proctor Testing Resulls
Max. Diry Density, - : A
R Chptimesm hdoisture Content, % Diggres af Compaction Required , % | Bull Density of Specified Sand, gmiem
=1 7.3 955 1.480
Compaction Testing Results & Calculations
Haole Mo, 1 2 3 4
Sialions g0 | ATG+4TO ATE+HSED ITEHETD
Wi ol 5and before Test, gm G500 G000 S50l 5000
Wi of Sand Afler TesL, gm 2710 2470 1800 1440
WL of Sand in Cone+ hale, gm JrH0 A5H0 ki1 3560
Wi, of Sand im Cone 1336 1336 1336 1338
Wi of Sand af bele, §M o L a4 2364 2l
Wolume of the Hizle, cm’ 1658 1516 1547 1503
Wi ol 5edl from Hole, gm 3615 3329 3850 1870
ol Density of Soil, g’ 2180 2158 2.160 2178
ppisture Confend, % ] G g B
Dry Density, gmicm’ 2,057 2.07 20138 2.053
Compaction, { ) ara% 0B.6% oy 0% 87.8%
Acceplance Critana Comply Mot Camply
COMSULTANT COMMENTS
G TR

spectram Consultant Eng.:-
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Conbracios Commpary

| bry Confrasctar
B0 i Lid A bl
Received by GRAS
CORSULTANT g i 1 2 i
51 1o 51 oiin 5 K MCH Mok
wioek Actheiny
gl Elemend al Acthiey
Descriptson af Materlals Fill Layer {-2m fram Ferma Level).
Location o be Used From 3764700 TO 376520
IR F-11 Gk 4/3/1023
BAAR & UIR Approval Mo AR QT3 117272023
Suppler Name ELSEWHY Asablanco
Tust Requirement F.O.T(ASTM D 1556) Prert T R okttt s st e
Reference Phatos Naffes Orther
IR Dascription Upst Cuantity Arrvall Date Motz

i CARD COME TEST MUMBER 3 732023

2

E

4
Comments by: FAg. Mazen Exsamy  (SPLCTRUM) Camemients by: Eng. Alaa Abd-Allatil [ER)

1-F.0T was caeried- out by material enginear for both contractor and GARS
Cansultant

2:Fgsans report aftached and acoegrable with project specifiations
1-The Compaction Test Resull FOUT, {ASTR D 1556) ix Approwed.
3-Fingl approval @ subjed 1o abave mentioned comments.

AEFPROVAL STETUS

Qnganégatian Name Sign Date A-AWE-R

Conbracior Eng. Mohpsed Eiea Q:_,!’—_‘.!'E——@ A

aajac* Eng. Macen Exsamy C:%—”_ ﬂ

GAREY™ Eng. Mohamermed Fayad
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Activity | Earth Work a2 o ot | SaREd
Density an:l'IJ-TI.itW-I?lgh'l.l:nfﬂnih Place by Tha Sand-Cone !.I'IE-ITII:Hi—AET“ﬂ 1556
Campamy: 5 8 s Layer HO: -2
Dgscriplion - IR-FI1 Layer Thickness: FOT 11
seation Ropresesiled | [A7 6T 00] [FPE+H20)NS-2 Lamgle Date : %ﬂﬂﬂ!i
Madified Procior Testing Results
B, Dy Densily, " r ]
;nu':ml Crptimnum Moisbae Content, % | Degros of Compaciics Reguired , % | Dulk Density of Specificd G, guvfem’
x1 T.7 LELELS 1.4&0
Compaction Testing [Lesukts & Calculations

Hole He 1 2 3

Siations 3764700 | I76+TS0 arE+&00

Wi ol Sani belors Tesl, g EO00 £500 000

Wt of Sand After Test, gm 2300 1840 1350

Wi ol Sand in Cone + ke, gM aroo 2560 850

Wi, of Sard in Cone Jaa2 1452 1482

Wit af Send 4t hale, gm 2318 2178 2168

Volume of the Hole, e’ 1498 1472 1465

Wi, of Soi from Holg, gm 3250 320 316

Btk Density of Soil, gmiem” 2168 2184 21748

dsiure Conlent % B L] 5.5

Dy Density, gmicr’ 2.046 2.084 064

Compaction, (¥} g7.4% 0 3% Q. 3%

Acceptance Criters Ciomply Miod Comply

CONSULTANT COMMENTS 1
o,
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apectrum Consullant Eng.:

f Eng.-
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Cionitacies Commpany | EXSARY FIXAY CORERANY FDR GENERAL CONTRACTING |L'I1':-:In'-h" Cdmipary P TR, y 1 ¥
Hame SIgn [ DstefSeral Mumber Firmis

{lssnssill by Coonbracd e 1afmn

Sy Confractns Lrg. Mohsred Uhia - T 3 P

o [ ] i il ™ L] ]
| Rpceded Iy GARB i =
mmn::n - it \;ﬁd G 1% o & i 1 L] ’ ]
i gd] Bl o §1 K XK Hode
Hathins AElsenme el Apdrrenog For Kiprreter poind nalp Shat Emh used
otk Aoty
Sty Dlemgpr al Acthsley
- —
Description of Materials Fill Layer [-1.75m from Fenma Levedl.
Lixcation to be Lised From 176+320 0 376+320
UIg F-10 vk 1132023
BAAR & UIR Approval Mo AR OTE 72073
Supplier Mame ELSEMWY Arshlanca
i EARTH®AIEE SPECIFCATIONS & TESTING AEPDAT (0571413}
Test Reguirement FDTASTM D 1558) Specification CasInH 1 BY CIVECTR CAOLS
Reference Mhotod Moy ves aher
Item Description Linit Clusantity Arrival Date Mote

1 AND CONE TEST MLUNBER 2 1,/3,/2023

2

3

4
[Comments by: Eng. Mazen Essamy (SPECTRUM) lcommanas by: Eng. Alaa Abd-Adlatif {ER}

1-E.0.T weas carried- out by material gnginesr for beth contrackor and GARE

LConsuliant

2-Readrs report actached and acceprable with project specifications.

1-The Compaction Test Result F.O.T. [ASTM D 1555 is Approved.
3-Final approval Is subject fo above menticned comments.

pOrganisaticn Hamz Sign Dale A-AWC-R

Contracior Eng. Mohassed Fisss M A
77 T i ~

GARE"™ !Eq. Mctammed Fayad

Emploryers Represantative |E'I-"“““*"“' ﬁf Wi_,:{i’__/fj.f U-3- ﬂﬁ'.'?._? /4 W




Bty  Earth Work Junad 28 i milh L Rkl

Density and Unt Weight of Sod in Place by the Sand-Cone Mathod - ASTM D 1556

Campany S gl Layer NE: W-1.75
Descmiption | TR-Fi0 Largeer Thigknaoss: FOT 10
Yigtinn Brprerented {376+E20] (ATH+9T0PM-1.75 Sarmphe Date © 3/3/2023
Modificd Proctor Testing Results
e 1]1'!- ]'I-I:-uy. Chptimruins Modsture Conbest, % [ Degree of Cosvpaction Reguired , % | Bulk Deosity of Specified Samd, g'em’
ganem
1 1.7 95% 1430
Compaction Testing Resolts & Cabculations

ik Mo 1 2
% wtios ATGHA20 | ITE4ETD
W1 ol Sand hefore Tesi, pm [k 5500
Wi al Sand Afier Test, g I3 150
Wi of Sand in Cone + hole, gm | 3685 1650
W1 of Sasad en Cung 1482 L2
Wi of Sand mi hale, gm 203 Heh
Valume of the Hole, em’ 1485 1465
Wi ol Sed (imm Hole, gm 1250 & i)
Bulk Densary of Sinal, gmom’ 2083 2458
Bimsiars Consent, % & i
[y Density, gmicm’ 2.060 2074
Compaction, [34) 98 1% 8B M

Accaptance Crieria Camply Mot Comgply

CONSULTANT COMMENTS

Eng-- spactrum Corsubtant Eng,:-
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. BEE B RER G (LA ) = F‘.‘ﬁr =
HECIUEST a T muearcrs D s
'Emﬂram:r Company |:5.'im| FEKILY COMBANT FOR GENERAL COMTRACTING | Detfgner Company '«m:fn-l Erpherering EoemoFeyg LI
Hamg Sgn OustefSerial Mumber Tirne
Issuied by Eom . 8/zf s
P g Mokemed Eica = T 3 i
E= ] o L HH L]
Received by Gasa
CORS UL TANT Eng. Maasn Essamy @% i e = 1 1 2 1
5K L Al i 5 K XXE MO
Slathon Referencs Do Rrtoroie s Wamwrtrr et ey S lrm i el
wirk Actheey
fuib Clemem ol Acthiny
Bescription of Material 7l Layer [-1.25m from Ferma Levall.
Livcation ta be Lsed From ITE+5E] ™ ATEHT00
FAAR & LER oread e [ate L
R
K et MAR OT-3 28/2/2003
Supplier Mamea ELSEWY Asratiiaron
: : s o EARTHWDRE SFECICATIONS & TENTRNG REPDAT [CGI1-412)
Test Raquinemsent F.O.T{ASTM O 1556} Specificatian VERSION 2 It CIVECDN GROUP
Eeference Photos royes Orther
fem Oescriptios Lriit Cuantity Agvival Date [T
1 sAND COME TEST MUMBER 3 2/3f2023
2
£
4

Comments by: Eng. Mazen Exsamy |SPECTRUR)

Camments by: Eng. Alaa Abd-Alate {ER)

1-The Compaction Test Result F.OT. [ASTM D 1556} is Approved.

Conndrant

E-Final approval Is iuqﬂt tn abowe mentioned commeEnti.

1 phecloy v FOT M
Hilet PY ﬂfiﬁwﬁﬂt

1-F.0T wis carried- oul by saterial engineer for both cantracior and GARE

2Rz report attathed and screpialile with peoject specifications.

Han prﬂor
P

APPROVAL STATUS
Qrganisation Nama Sign !D-!IE A-AWCH
Cantractor Eng. Mokamed B K _é?;_ﬁf A
[aAsac® | Eng. Mazen Essamy { 5% . — P"'
|'3"-"“" Eng. Matammed Fayad
preirmse s =m0 05 | Ae

" Migrameerifloadiges. Subn ondy
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Aoty  Earth Wark bl b a i Fila rairH] B
Density mnd Lini Wsight of Soi in Place by the Sand-Cene Mothod — ASTM D 1556
Company o5 g5 Laysesr MC3: M-1.25
[Prescmgition IR-F3 Lawger Thix kg FpE s
Llalinn heprausd (ATESR0) [176+T00IM-1.25 Sample Date : 18 ani

Modifies] Prociar Testimg Resubis

Man. Diry Density,
amicer’ Chpiivesm Miisinre Content, % epree of Comguactios Rogeinad , % | Palk Divemity ol Specified Sanl pmicm'
213 7.6 054G 1.:HO
Campaction Testing Resulis & Cnloulngions
Hha: o 1 | 3 3
St ATE+580 | 37TE+EI0 | ITE+END
Wi ol Said before Tosl, g ) G50 B0
Wi o Sand Afier Test gm EET 2840 FRETY
Wy ai'Sand in Cone 4 hale, gm 3650 560 3645
Wi af Sand m Cene 1482 1482 14482
Wi ol Sand ol hale, pm 21748 21748 2163
Valuine al the Hole, cm” 1472 1472 1461
Wi of Soil from Haole, gm 1266 3208 20
Hulk Densiy of Soil, gmicm' 2208 2174 2210
Minisiure Congsni, % B L i
By Denwiey, gradem” 2.083 2.051 21085
Compaction, {%a} 57.8% 596.3% 57.5%
Accapaance Crileria Comiply Wat Comply
COMSULTANT COMMENTS
r
C,—::-;?'f"
Lab Contractor Eng - spactrum Consultant Eng.:-
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INSPECTION = ) M i el St el ;
RECQUEST @? iy PRET = ey
!Eu-wnmr:-umn-p |ui.l.n'| FEKRY COMPANY FOR GENFRAL CONTRACTING  Designer Company [ICTRLIRAG Lrapieeriveg fommting 7L
Name Hgn e Crate/Serial Nursher Time
issued by Contractar M rfre
Eng. Mohared Eha T 0 P
a =} L] W HH L
Received by GaRE :
MEnEn ErLanmsy
Imrmn.'rm Ere- @(;‘ 7% Ew P ! n 2 @
51 to 531 pilm 53 I M PR
Seatlan Rarfirene D] Apfarendm For Kbprvspter poial anly S Cn b wed
wiark Ay
Sab Elerment ol Activiny
Description of Matarials Eill Layer {-1.75m from Ferma Level).
Location to be Used From L TQ 375580
LR F-8 622023
M IR A N Date
s ik MLAR, OT-2 19/2/2023
Supplier Name ELSEWY Aratianco
Test Requirement F.D T{ASTM D 1556 Specification VERSICN m?..—f:r::_‘: B
Heference Phated Hoyes iOther
Iterm Description Linit Quianiity Arrival Date Hate
1 SAND COME TEST WLUBABER " 1/3/2013
a
3
]

| comments by: Eng. Mazen Essamy [SPECTRELIM)|

Comments by: Eng. Alaa Abd-Allstil [ER]

1-The Compaction Test Result F.O.T. [ASTM™ D 1556) s Approved.

Consulzant

1-F.0LT was carried: out by material enginesr for bath eontractar and GARB

7-Results report attached and acceptable with project specfications.

3-Fanad appeorval i subject to above meniicned comments

APPROVAL STATUS
| Dganisation Hame Jﬁl.lrl Cage A-AWCR
Contractod Eng. Mikamed Fisa M A
GARE* Eng. Motammed Faysd o
Jwe ]
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P ripdlion N nin Lagtir Dhil baiirss, e
Stmilin Hepeesenil Ell'l.uld_.?u_. (A7 Wi 1, T Sarnps Linky hia i
Blendiliod Proet [esing Raesills
MAnn ey Dy, Binn B ;
g’ Chpibdinmm Wesdane Uantend, % | Dheggreo o @ vspouisn Eogired Y | il Dty ol B, el Sl el
21 Th | W, ! b AR
§ it Vesting, Besilis & Cadealationy {
Hisle Bin i 2 a 4
Slulwarm 7820 ATE+AT0 | 3704530 | 3FE+HTD
W el Saned bolore Ted, jun FITE [ ] ]
Wl o Sand Adier Tesi, gm gkl bl el Al
We of Sund in Cianz | bals, gm 080 anho et BT
Wi ol Kand an e 14a2 14Nz 148 1441
W't o Samd ot hode, pm 2188 2168 i TG
Walume of the | lels, ¢gm' 1485 1465 1415 1532
W al Sl o Flole, pm Hditd @2 i LAl
Bk Bgnsety of Soil, pmicm’ 2185 2.1 2218 2180
Morsture Conlenl, % i fi Ll Ly
Dry Donsity, grvem’ 2071 2.067 2013 2,060
Compaction, (%) 87 2% a7.1% 88.3% B8 %
Acceptance Crileria Compiy Mol Comgply
CONSULTANT COMMENTS
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